

CONFIDENT BLISS , THRISSUR**CUBE TEST RESULT**

SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm ²)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm ²)	
				7 Days	28 Days	7 Days	28 Days
1	04/11/24	PILE NO: 196	M30	20	30	20.70	31.33
2	05/11/24	PILE NO: 201	M30	20	30	20.44	30.22
3	06/11/24	PILE NO: 199, 183	M30	20	30	21.64	33.41
4	07/11/24	PILE NO: 205	M30	20	30	21.48	30.14
5	08/11/24	PILE NO: 194, 200, 188	M30	20	30	20.81	30.07
6	09/11/24	PILE NO: 195	M30	20	30	21.78	30.74
7	11/11/24	PILE NO: 206, 189	M30	20	30	24.74	32.59
8	12/11/24	PILE NO: 161, 136, 207	M30	20	30	20.89	32.07
9	13/11/24	PILE NO: 182, 131, 143	M30	20	30	21.85	30.07
10	14/11/24	PILE NO: 155, 130, 160	M30	20	30	20.00	30.07
11	15/11/24	PILE NO: 142, 208, 148	M30	20	30	20.00	30.22
12	16/11/24	PILE NO: 154, 191, 132	M30	20	30	20.52	30.3
13	18/11/24	PILE NO: 190, 135, 156	M30	20	30	23.04	34.22

14	19/11/24	PILE NO: 149	M30	20	30	20.72	30.3
15	20/11/24	PILE NO: 129, 215, 133	M30	20	30	20.59	30.07
16	21/11/24	PILE NO: 186, 147	M30	20	30	21.62	32.52
17	22/11/24	PILE NO: 159, 128	M30	20	30	21.56	31.41
18	23/11/24	PILE NO: 187, 209, 193	M30	20	30	21.78	32.074
19	25/11/24	PILE NO: 153, 127, 158	M30	20	30	22.32	32.52
20	26/11/24	PILE NO: 134, 163, 146	M30	20	30	21.76	30.148
21	27/11/24	PILE NO: 192, 152, 126	M30	20	30	22.22	30.07
22	28/11/24	PILE NO: 137, 157	M30	20	30	22.00	33.185
23	29/11/24	PILE NO: 150, 122, 88, 109	M30	20	30	20.07	30.89
24	30/11/24	PILE NO: 141, 151, 113	M30	20	30	20.22	31.26
25	02/12/24	PILE NO: 138	M30	20	30	22.52	30.07
26	03/12/24	PILE NO: 181, 125	M30	20	30	20.22	30.52